B My WordS:s

WEETi
L L

An outdoor classroom In

Johnson Creek, Wis.
PAGE 8

- :

DED| CATEDELOIMU ISR WAS TEWATERIEROFES SIDNAIS

www.tpomag.com
APRIL 2009

Certified biosolids management
In Lawrence, Kan.

PAGE 22

SOUNDJOPERATION AND
SMARTTVIL ANCE
I'KAL LVIONT.

PO BN 2240 FAID
’ THREE | AKFS W] s4nER CHANGE SERVICE REQUESTED BERMIT B GG

LU E FLELISHING TN PRSTD 51 _:_
1720 MAFLE LakKE Liaky KL LS, POSTAGE

L - = B

-

ihnovatignSIROPEerator training
. 20 - "

..........
|



MIORE
ANMMUNITION FROM
THE MAKERS

OF ROOTX

REASE-X' | ROOTX

S Complete sewer system maintenance

from a name you trust
Arm your crews with Grease-X

to keep yvour pipelines FOG-free

—

You can count on Grease-X to be easy to use and effective because
[...]
course. However, those plans didn’t work out, and ECUA acquired
the land as part of its plans to expand capacity at the Bayou Marcus
plant from 2,0 to 8,2 mgd, At the same time, the authority set out to
restore the wetland area to its natural state,

something had to be done, says Woods, who hunted the land as
a teenager. “We knew our little plant wasn’t going to be able to keep
pace with the area’s growth, s0 we saw apportunity knocking and
basically said, "We’ll fix it,” he says.

With plans in place, ECUA built a 10,000-foot effluent pipeline
system to discharge reclaimed water to the Bayou Marcus receiving
wetland. The pipeline system includes 4,200 feet of above-ground
pipe, which eliminated a host of problems that go with drainage in
swampy land.

Planners built the boardwalk o provide access 1o the pipeline
and efMluent discharge areas where personnel routinely  pertorm
maintenance and monitoring. The structure also supports the alove-
ground pipe, which is dispersed to the wetland via seven separate
zones. Yet the hoardwalk also fulfills another primary mission: allow-
ing people o experience the area’s natural heauty

The expansive boardwalk, which rests on 890 pre-stressed con-
crete pllings, 15 built with 7,748 linear feet of treated wood. It also



includes 100,000 feet of decking

TP0 welcomes news about made up of 12,000 individual
;:::;:fm h“ﬂ:“_“ your hoards, plus 47,000 feet of oards
5 grounds, signage or arcraile and e , ' . | e ol R o BT L
bisildingia-Sor fabee Artintas in FHFTL-I.”{II:I|I|.A lrlu []FLIJ:;,,{ o . - ¥ ‘ sl
the PlantScapes column. Send i S e | i AR Emtaeas By
your ideas to editor@tpomag.com Marcus WREF now discharges an r --..’l.___,_;_..._',,_‘r,_r_.!"._._ A S 1=

or call 877/953-3301. average of 5.2 mgd to the north- - - L ERE =8 m,[!
ernn half of the wetlind  svstem, | r -_— -~ ﬂ:h
which features 650 acres of black | : = | ' -

titi, slash pineg, blackgum, gallberry, Atlantic white cedar, bald cypress, =

and various bays with an abundance of animals, including a diverse
bird population.

By discharging the high-quality effluent, the plane has helped trans-
form the land from a virtual moonscape to a nature-lover’s paradise.
Woods considers the boardwalk a key part of the reclamation’s success,

: The plant's Eimco carrousel oxidation ditch has two independent, four-stage units,
“We have dozens of people using the boardwalk every day,” he each capable of treating 4.1 mgd.

says. “We have locals visit, people visit with their kids, and we even
have birdwatchers coming in from all parts of the world to use it.”

Recently, the plant secured a 315,000 grant from the Florida Fish and Clear of weeds and brush. What does the staft think of the boardwalk?y
Wildlife Conservation Commission to enhance the boardwalk as pan “They'd probably rather not have it, because it’d be that much
of the Great Florida Birding Trail. less work,” says Woods. But he quickly adds that the same crew
The boardwalk, Woods says, instills goodwill among  plant also appreciates what the boardwalk means for the plant and the
ratepavers. Howeser, it comes with a price, since Woods and his scaff COIMIMunity.
invest a considerable amount of time and eftort maintaining the “It's part of the strategy to be a good neighbor,” he says. "It's 4
boardwalk, functioning part of the plant, but it’s also a
Think of it this way,” he says. “It's out in a swamp with 100 per- gift tr the public, We'd be nuts not to doit”
cent humidity and temperatures that range from 30 to 110 degrees F Yisitors to the Pensacola area can find
combined with the sun and a wet environment. 5o there are boards directions to the Bayou Marcus WRF hoard- Eimco Water Technologies
that have 1o he replaced.” walk by calling the Boardwalk Information 512/834-65000
Additional work is also needed to keep the boardwalk free and Line at 350/458- 1654, tpo www. g hv.com

Disﬁel w{lg‘;ﬁc t&ﬁ

iy . '.
LS

— ——— ;. .|.|.|:|.—_. - - = o= -
e SN LSTKT

b

y .

l-Link™ Lift Station 2-Way Web-Based Chent Interface Via
Notifier (LSN 200) Communications Via Web Browser, E-mail,
Cellular Modem or SMS Messaging

I-Link™ Lift Station Notifier (I-Link™ LSN 200) offers everything
you need to monitor new or existing lift stations! This next gener-
ation system utilizes a web-based gateway to collect and report
system status and alarm events to a database application via a
cellular phone modem.

Two-way communication allows you to monitor system perform-
ance and program system parameters direct from your PC.
Reporting capabilities provide instant results - the system notifies
you of a system event as it occurs, detailing complete event specifi-
cations. Normal operating conditions are reported daily. Visit
www.sjerhombus.com to learn more about I-Link™ LSN 200.

SJE Rhombus

WWW.LWTPITHOG.

1-888-DIAL-SJE (1-888-342-5753) BN www.sjerhombus.com

tpomag.com  April 2009 7]



PRINME S A —
ROTARY FAN PRESS

Our Customers
__Are Our Success

B P
s RSB R
\ rJ P
VIS ™
= - . [ “-‘IH:-F — s
y Ni-Tar Ign up for a
'r'r J:f'JJJ‘[Jr, il free subscription
L mr e Tk 4 at tpomag.com
4 Y/ or call
- _ T s, o Vi 800-257-7222
" 4 ;@—L_ * Squeeze today.
= [— the Crap
- h £ 5‘:}@ Hxhﬁ:.r'
A N "Smell The Love”

I TREATMENT PLANT BFERATIR
Si Effecti
Al = Sy
imp ctive - I
r |
ST B L
e

269-673-9559 www.psirotary.com
I

12 IREAIMENT PLANT OPERAINR

DON’T BE THE ONLY OPERATUR IN YOUR PLANT WITHOUT



ualc)gal & ladustalal
MIAINTENANEE SERVIEES

’
a4 -

SEWER TELEVISION INSPECTION

. We have the CCTV equipment and experienced
SEWER & CATCH BASIN CLEANING Single and il i
double-pump jet-vac combination units with line jetting technicians to perform any type of mainline or

. : - ~ sarvice lateral inspection you need. Powered
Eu?t?ﬁﬂgglrhﬁns UTE;IF?F?EE E!.“ginﬂﬁfi’ETnE‘.“'" R by the latest computers and software.

Other Services Avallable:

». Sewer Joint/Lateral Sealing
». GPS/GIS Data Collection

». No-Dig Cipp Point Repairs
* Manhole Rehabilitation

* Digester/Tank Cleaning

= Pit, Pond & Lagoon Cleaning
5. Sludge Dewatering
WET/DRY VACUUMING State of the art sweeping % Water Blast Cleaning
equipment operated by experienced members of and much more.

Operating Engneers Local 324, Asphalt conditioning
and sweeping. Municipal street sweeping experts.

All Work Backed by Our Unmatched Guarantee: You must be satisfied
or you pay absolutely NOTHING for our services.

Call Totl Free 1-800-0621-4342

CARYLON, CORPORATION,

ool o

2500 W. Arthington Street = Chicago, IL 60612 = Fax: 312-666-5810
Visit Us On the Web: www.caryloncorp.com

tpomag.com  April 2004 13



top performer:  PLANT

SMART OPERATION AND SOUND MAINTENANCE

PLAY KEY ROLES IN EXEMPLARY PERFORMANCE
YEAR AFTER YEAR AT THE KALISPELL (MONT.)

WASTEWATER TREATMENT PLANT

By Jm Force

A panaramic viaw of the City of
Kalispall YWastewatar Treatment Plant.
(Photography by Carmen Dave Irish]




From left, plant

team mambars Phil
Lauman, Jessa Jonas,
Curt Konecky and
Joni Emrick.

Kalispell (Mont.)
Wastewater
Treatment Plant

POPULATION SERVED: 20,000
TREATMENT LEVEL: Tertiary

' DESIGN CAPACITY: 3.1 mgd
Ibeing expanded to 5.4 mgd)

AVERAGE FLOW: 3.0 mgd

PLANT PROCESS: Biological

IN A PLANT THAT USES NO CHEMICALS, ir's “chemistry™

that matters most in award-winning performance. The Kalispell {Mont.)
Wastewater Treatment Plant ranks as one of the top 10 biological nutri-
ent removal (BNR) plants in the country and perhaps the world.

since 1998, an impressive record, including an cllluent phosphio-
rus average of 0012 mg/l, has netted operational honors Irom the TS,
R— EPA (2007 Clean Water Act Recognition Award) and the Montana Water
Environment Association. Even lurther, the EPA fearmares Kalispell as an
cxample of exemplary performance in its reference manual on BNR
plants {EPA 832-R-(8-(M)6, September 2008), leading to inquiries on the
BNR operation [rom utilities around the globe.

And while Kalispell is a chemical-Ire¢ operation, chemistry of other
kinds assurcs success, according to waler resource manager Joni
Emrick, and treatment plant manager Curt Konecky. Daily operations
meetings with all hands promote excellent stall chemistry. The plant’s
laboratory stall is an integral part of the mectings. And management
watches plant process chemistry like a hawk.

REALY FOR UPGRADE

The Kalispell plant is designed for 3.1 mgd rom the city's 20,0604
residents as well as businesses and commercial sites. An expansion,
now underway, will boost capacity to 5.4 mgd.

In the headworks building, Vulcan Mensch Crawler bar screens
(Vulcan Industries Inc.) and cyvclone degritters remove trash and grit,
which is deposited in the municipal Lanciill.

A lift station raises the How 1o a pair of rectangular primary clari-
licrs. An equalization basin takes peak Dows and releases volume back

nutrient removal

BIOSOUDS: Dewaterad,
composted offsite

into the treatment process
after midnight,

At the heart of the treat- STAFF: Joni Emrick, water resource
manager; Curt Konecky, treatment

ment plant, kalispell uses the . : .
modificd University of Cape- plant manager; operators Phil ——

town (South Africa) version of
the biological nutrient removal
[PrOCESS,

The 11-cell bioreactor pro-
vides anoxic, anaerobic and
aerobic treatment, operating in series. Coarse bubble acrators supply
oxygen to the acrobic basins. The process nitrifics and denitrifics the
wastewater while promoting phosphorus removal and reducing BOD
and suspended solids.

Alter claritication, the treated water passes through up-lflow sand
hlters for advanced TSS removal. Trojan ultraviolet light units ( Trojan
Technologies Inc.) disinlect the effluent without chemicals. "We must be
one ol the earliest plants o employ [ull-scale UV says Emrick. “We're
proud of the act that we are not adding chemicals to our discharge.™

An aerated elfluent channel oxygenates the water before it passes
tr a creek that feeds Flathead Lake, the largest recreational body of
water in Montana, On the solids side of the plant, a two-stage [er-
menter produces volatile fatty acids from primary sludge, which in turn
promote phosphorus uptake in the BNR process.

Primary solids then move on to an anaerobic digester. Once
processed, they are blended with raw return activated sludge, thick-
ened, and dewatered to a 16-17 percent solids cake on belt filter

Lauman, Louie Eskestrand, Jesse
Jones, Jason Wisher; chemists
Elizabeth Bonitz, Rebecca Bodnar




A GOOD HOME
FOR BIOSOLIDS

Serendipity played a
role in the composting of
Kalispell biosolids. "When
we started up,” says Curt Konecky, treatment plant manager,
“we planned to simply landfill our solids, but it turned out that
the landfill really didn’t want them.”

The next step was to try to compost the biosolids at the
landfill, but proximity to neighbors and potential odors nixed
that plan. "Because of the newspaper publicity that accompa-
nied these developments, a composting operations owner read
about us and approached the city with the idea of composting

our biosolids offsite,” Konecky says. "He worked with a local
company in the lumbering business, so the wood chips were
readily available.”

Kalispell and the composting firm reached an agreement,
and the city purchased the equipment and vehicles to haul
dewatered biosolids to the Glacier Gold LLC composting facility
in Olney, about 35 miles north of the treatment plant. Current
volume 15 about one 20-cubic-yard load per day.

“We love their biosolids, because heavy metals are essen-
tially nonexistent,” says Joe Werner, a manager with the
composting firm. "We're very proud of our operation.” He
points out that the wood chips are all virgin forest products —
shavings, bark, sawdust — that used to be disposed of by
burning. "We're solving two problems at once,” he says.

After composting in static, aerated piles, the material goes
on the market as Glacier Gold to landscapers and lawn and

garden stores in at least seven states. It has also been used to
reclaim abandoned mines, where the sterile soil needs nutrients
before cover can grow.

presses. Kalispell has received plaudits for its biosolids recycling program.
Using clty-owned, tandem-axle 20-yvard capacity trucks, plant staff trans-
ot the cake to a composting facility operated by Glacier Gold LLEC, ahaoar
35 miles outside the city. There, the binsolids are blended with wood chips
ir make Glacier Gold compost, popular with landscapers throughour the
Northwest, The material is also used in mining reclamation (see sidebar),

While performance has been spectacular, the plant staff didn’t just hit the
‘o’ button when the BNR process started up in this cold weather city in the
early 1990s. “We've had to overcome our share of issues,” says Emrick.

Maintenance is the key component in what she calls the battle plan to
keep plant performance at the head of the class, A computer-based preven-
ive maintenance program documents maintenance tasks, work orders and
replacement parts. But the human element is just as important.
“Maintenance s crucial here,” Emrick says. “If you don't fix it today, vou’ll
have two things to hix tomorrow,”

An operator is in charge of each section of the plant and has responsibil-
Ity for all maintenance in that area. “That person operates the equipment, so
it makes sense that they have the responsibility for maintaining and fxing it
as well," Komecky says

The Kalispell staff reviews maintenance needs and operational adjust-
ments regularly at the maorning meetings, 50 everyone knows what is going

16  TREATMENT PLANT OPERATOR

&
f

et i

FTTTI

i ” ML

3
d

L R A LRTLEnnE

=] Hiil..mil

on all around the system, The oreat-
ment team reviews lab reports regu-
larly, too. "We watch the chemistry
very closely and are on the lookout
for any changes in the bio-cells,”
Emrick says. “We want to maximize
the biclogical activity — let the
microbes do their thing,”

Depending on the chemistry
and biology, plant personnel can
determinge the number of anaero-
Bic, anoxic and acrobic cells in each
of the zones to achieve optimal
nutrient removal. Kalispell also
monitars and carefully conerols all
return streams, aiming for smooth,
Consistent Operations.

Above and at laft, operator Jason
Wisher inspects oparations of the
LIV disinfection system. Effluent
from the final clarifiers goes through
sand filters to remove small solids
and then is disinfected. Below,

lab chemist Elizabeth Bonitz takes
BOD readings.




PERMIT REQUIREMENTS
(30-day average)

BOD 10 mg/I
TSS 10 mg/|
Total P 1.0 mg/

Ammonia N 1.4 mg/ v

3

“¥ou name it, our lab s running samples on it,” says Emrick, “The more
eyes and ears we have on the process, the better off we are. BNR processes
dor best when the flow is consistent.” Owver time, this watchful approach has
led to a number of key operational changes and process improvements,

For example, in the ofginal design, dissolved oxyzen was controlled
only in the final aerobic BNR cell. *The trouble was, the whole system would
pet 50 low that we couldn’t bring it back by just controlling X at the
end,” explains Konecky, "We
work either.”

The solution was to position electronic actuators in all the aerobic cells
o provice aptimal DO contecd in the BNR system, “We get finer LXO control
and better phosphorus removal, and we save electricity by eliminating the
[} swings,” Konecky says.

In anather instance, the bar screen is now controlled by the plant’s pro-
grammable logic controller, rather than by level controllers, Corrasion has
been eliminated by replacing copper wiring with fiber optics, and the plant
staff has made improvements 1o the sand filtration system.

moved the control upfront, but that didns

At 3.1 mgd, the Kalispell wastewater operation strains to keep up with

expansion in the Kalispell area, which is growlng at about 4 percent per year.

The current expansion project, designed by Morrison-Maierle Inc, with the
Missoula office of the HDR consulting firm, and due to start up next June,

R s T e G T N, - PRa e

“We must be one of
[...]
noticed that small and medium-sized plants were under-
represented. Klamm was  encouraged that the NBF
offered funding for communities working through the
certification process.

“Being part of the development process was 4 good
carning experence,” she savs Tventyv-cight agencies took part in the devel-
opment process, which included workshops where organizations traded
valuahle information — not {ust what worked, but what didn't, In the end,
Klamm believes teamwork was a major benefit for evervone and helped
improve the guality of the program

But it did take time. “It took us five years,” savs Klamm, “Now that the pro-
gram is ironed out, it should take new applicants one-and-a-half to two years,”

REAPING WHAT THEY S50OW

The certiication hrought changes in operations and allowed all the
emplovees 1o examine different programs at the plant, ‘That Kind of detail
wirk can be overwhelming, but the EMS gave it structure. "Anvtime you
implement a new program, there’s a learning curve,” Klamm says. But
Klamm believes the effort is an investment: the EMS program is intendead 1o
last a long time,

For Lawrence, health and safety was a critical concern. *Owur staff was
Involved,” says Klamm, “We determined what it is we do, what’s our impaci

on the environment, and what are our health and safety concerns, all the way
from a paper cut to a confined-space hazard.”

Now improvements in health and satety, and other areas, are part of the
discussion in regular staff meetings. This helps the plant move from a mind-
set of corrective action to preventive action, “The employvees say the plant is
the safest it's ever been,” savs Klamm.

And health and safety correlates 1o dollars, As safety Increases, injuries
decrease, along with worker's compensation claims, There are other ways to

"Qur staff was involved. We determined what it I1s we do,
what's our iImpact on the environment, and what are our health
and saftety concerns, all the way trom a paper cut to a

confined-space hazard.”
JEANETTE KLAMM

measure financial success. In the search for property on which to build a sec-
ond wastewater treatment plant, the EMS helped smooth out the process.

“We wanted to purchase 530 acres,” says Klamm, “We did a huge out-
reach o neighbors and explained where the plant would be and the date it
would be built, and we had people available o talk to them.”

The result was a seamless real estate transaction which Klamm believes
is a direct result of the management program and credibility it conferred.
The public support saved the community more than $100,000 that had been
budgeted for a community relaticns campaign.

From the successful pursuit of EMS
certiication to a community-accepred
plant expansion, the City of Lawrence
knows the importance of conscientious
and considerate operations, It illustrages
that investing in Management Systems,
employees and the community pays for
itself again and again, tpe

Ashbrook Simon-Hartley

8200/362-9041
www.ashbrookcorp.com

Kruger Inc.

8919/677-8310
www.krugerusa.com

From left, team members Ron Goolsby, Judy Regnier, Kelly French, Jay Lovett,
Jeanette Klamm, Mike Hegeman, Carolyn Woodhead, Chris Eckart and Jason Riegal.




top performer:

N

-

Glen Anderson examines the organisms in a8 return activated sludge sample. He can confirm the
health and relative age of the solids in the plant using this method. {Photography by Jonas Grushkin}

]
0
e _
- —ns e - e
= S N
i [ . 3 ' B
s . i &
B i
- . ;Ei:a"-
5 "-..'! 3""- Lo r .-'h.'.-"-.:.:g-'.'- s

THE SOUTHERN UTE TRIBE IN COLORADO MAKES WASTEWATER TREATMENT A HIGH PRIORITY.
[T PAYS OFF IN SPARKLING PLANT PERFORMANCE — AND LOTS OF RECOGNITION.

By Jim Force

THE SOUTHERN UTE INDIAN TRIBE IN SOUTH-
WESTERN COLORADCO SEES WASTEWAITER
[reatment 4s an investment rather than an expense. That approach
results in a trearment facilicy that not only serves local people and
businesses, but wins awards, as well.

Recopnized for outstanding performance, automated control,
and training procedures (see sidebar), the southern Lte
Wastewater Treatment Plant won first place among small advanced
treatment plants {less than 1.0 mgd) for 2007 in the U.5. EPA Clean
Water Act Recognition Awards,

“The Tribe doesn’t want problems associated with inadeqguaee
facilities,” says wastewater superintendent Fred Robyns. He cred-
its tribal council leadership with foresight and a willingness 1o
make improvements on a regular basis, “They're willing 1o deal
with issucs and put together a system thae works,” he says

Previously, the community used lagoons to treat wastewater,
but they weren't working very well, Faced with limitations on
privwth because of poor treatment, the Tribe took over control of

the wastewater treatment and the collection system. In 1994, the
Iribe started up a new extended aeration oxidation ditch plant o
serve the 1,400 tribe members and 700 citizens of the city of Ignacio,

“In the vears since,” says Robyns, “the Tribe has made improve-
ments to keep the plant up to date and avoid problems before
they occur” since 2000, Southern Ute wilities (including water
and wastewater) have been managed by the Southern Ute Growth
Fund, the business arm of the Tribe (see sidebar). The Growth
Fund has paid dividends to the tribal community, and the treat-
ment plant is a prime example,

TREATING THE FLOW

The Southern Ute plant is rated at 0.8 mgd and runs at 540
percent of capacity, Pumps bring all sewage into the headworks,
where it passes through a Rotamat fine screen (Huber
Technology) and grit channels. Sewage then flows into the anoxic
zone Of the oxidation ditch, and then into the ditch “race crack.”
Primary clarifiers are not used.



Southern Ute Wastewater Treatment Plant

PERMIT REQUIREMENTS
PERMIT ACTUAL
BOD 30 mg/| < 2 mg/l
g TSS 30 mg/ < 2 g/l
S Ammonia 3 and 7 mg/l (seasonal) < 0.05 mg/l

-
-
ar
E
r
¥
d
3
wd
x
F
-
W
-
-l
o
=
e
o

"We _monitorour dissofited gxygen-teVels in

w " Tha

real time=-and™ e respon mediately when

septage loads cause them to drop.
FRED ROBYNS ‘ i

L

b

]

|u.|.||l.l-||-I|l|I|I|I|

||II E

3
i

i - Q’EEWﬂter superintepdesn

*.\.\)(? 1 _ a stainless steel shidé
: iﬁ!rs or lowers the liquid

ation ditch. A higher ligquid

o

bmerges a greater portion of the

rO I e southern Ute Wastewater aerator, increasing4lve avallable oxygen
Treatment Plant, Ignacio, Colo. to the mixed "é ._'-2.“"‘;1

7/
f

i

K

OWNER: Southern Ute Growth Fund

SERVICE AREA: d square miles, 2,000 population

FLOWS: 0.8 mgd design, 0.4 mgd average

TREATMENT LEVEL: Secondary

PROCESS: Oxidation ditch

BIOSOLIDS: Aerobically digested, dried, windrowed, spread on fields

STAFF: Fred Robyns (superintendent], Glen Anderson, Greg Jones :

OPERATING COSTS: ApproxXimately 55 per/1,000 gallons treated &\
Ny,

WEE SITE: wwhw.southerm-ute.nsn.us




As far as wastewater superintendent Fred Robyns is concerned, the
old-fashioned apprentice approach is still the best way to recruit and
train treatment plant operators.

“It's hard to hire certified operators,” he says. “There is full employ-
ment in Colorado for qualified people. Many impending retirements will
add to the difficulty of filling responsible positions.”

To bring fresh talent onto his staff and fill open positions, Robyns
has adopted a "build our own” approach. "We look for people who
rmight fit and start them out as truck drivers or utility workers,” he says.
"Then we introduce them to collections, and eventually train them in
operations.”

Staff members take recruits with them on jobs and operational
rounds, using a hands-on approach. “Gradually, we give them experience
and responsibility, and then we involve them in education programs
leading up to certification,” Robyns says. It's also important that new
employees have time on the job to study and prepare for certification.

The approach has been successful for both tribal members and out-
side hires.

The program was one of the reasons the Southern Ute plant won a
2007 U.S. EPA Clean Water Act Recognition Award in the small advanced

plant category. EPA cited the Tribe for competitive pay, opportunities to
grow, and training and education. “This is the way | worked my way up
the ladder,” says Robyns.

The oxidation ditch is a Carrouse]l denitlR system (Eimco
Water Technologies). The anoxic zone is next to and included
within the greater physical structure, The anoxic zone allows for
removal of ammonia through the nitvifcation/denitrifcation process

Normal operating parameters include an MLSS of 2,000 to
3,000 meA, MIVSS of 70 to 85 percent, effluent temperatures of 38 to
) degrees F, loading of 400 1o 600 pounds, and SRTS of 40 to 60 days.

Mixed licquor flows from the ditch to one of oo deep cladfiers
rotated annually to ensure proper maintenance. An ultraviolet
light system (Trojan Technologies), compased of two 10-bank four-

“The Tribe doesn't want problems associated with
inadequate facilities. They're willing to deal with issues
and put together a system that works."

FRED ROBYNS

lamp units, disinfects the flow before discharge to Rock Creek
which flows into the Pine River. One UV unit is on-line at any single
time. Robyns and his operators Glen Anderson and Greg Jones
Change out LV bulbs about once every 30 months of continuous use

Waste activated sludge is pumped intoc an open aerobic
digester, where it is held long enough 1o meet specific oxyveen
uptake requirements, Digested solids are mixed with polymer and
poured onto a perforated plastic bed, An underdrain takes clear
liquid back to the oxidation ditch.

After a week, the solids are removed with a small Kubata trac-
Lo with squeegee bucket and spread out on a concrete pad for
dir-drying. A compost mixer (Brown Bear) aids in the windrow and
drving process, Using manure spreaders and small dump trucks,

.. | ] " .H. . :: ...
.

The 130,000 gallons of aerobic digester capacity allows 20 to 40
days of waste activated sludge detention time before dewatering
and drying.

the staff applies the crumbly dried biosolids on tribal havhields and
bison pastures.

Plant performance 15 nearly perfect. While BOD and suspended
solids permit limits are 30 mgd, the Southern Ute plant generally
puts out effluent with less than 2 mgd BOD and TS5, for removals
of 99 percent or greater. Ammonia comes in at 20 to 30 mg/] and
leaves at less than 0.05 mgl. Fecal collforms are usually <1 geo-
metric mean on the discharge monitoring report. Efluent turbidi-
ties are 1 to 2 NTU. In spite of snow and cold at 6,400 feet altitude,
the open-air facility needs only maodest adjustments to deal with
seasonal conditions,

AUTOMATION AND CONTROL

The EPA credited the Southern Ute plant for an effective
automation and control system, Bobyns explaing that the plant is
staffed 40 hours per week. An Intellution iFIX SCADA system
(Kepware Technologles) enables staff to monitor performance
24 hours per day and respond to alarms from their homes. IU's 4
secure dial-up system that enables scaff to call up the plant control
screen and manipulate processes on their home computers and
respond to alarms via their cell phones,

The emergency power supply 1o the plant is automated as
well. A Cummins Onan diesel generator serves as a standby and
automatlcally klcks in o assure continuous power should the maln
power supply be interrupred

The plant’s SCADA system is also instrumental in helping the
plant deal with septage loads that come primarily from portable
toilets and septic tanks and from large-scale public events like
motorcyele rallies, The plant averages one or two seprage loads of
2,000 gallons each per week.

“We monitor our dissolved oxygen levels in real time,” says




A Brown Bear compostar s usad to aerate and
windrow biosolids bafore application on tribal
agricultural lands.

From left, Nathan Strong Elk, utility warker; Greg Jones and Glen Anderson, plant operators; and Fraed
Raobyns, wastawater suparintendant.

SOUTHERN UTE GROWTH FUND

A Rotamat fine screen from Huber Tachnology
does duty at the plant headworks. Large solids In a unique form of privatization, the Southern Ute Wastewater Treatment Plant is

are capturad on the screen, then washed off

he busi h h Indian Tribe.
and deposited in a trash bin. owned and managed by the business arm of the Southern Ute Indian Tribe

Known as the Southern Ute Growth Fund, it represents a significant aggregation of
businesses and investments, both on the reservation and in other states across America,

Robyns, “and we respond immediately when and maintains direct ownership of many of the operating companies.
septage loads cause them to drop.” He says the Major business areas include oil and gas, real estate, construction materials, and other
0 sag becomes evident within minutes of private equity and venture capital opportunities. The fund’s multibillion dollar strategy

receiving a septage logd, He can waurn mixer - . i g A
s 5 LS ensures that tribal business enterprises and tribal government and services are properly

rates higher depending on the amount of DO : _ _ . : . -
that needs to be regained. It's a lot more accu- funded. Established in 1999, the fund is unique among Native American tribes.

rate than manually monitoring DO levels once
or twice per day

Robyns believes all plants accepting septage need to account
for its impact in their design. “It's especially impartant with small
plants in rural areas,” he says, “It's a lot better 1o have the seprtage

lcading designed into the plant in the first place.” Eim Eﬂ‘" Corp. I;'“h?: Tlﬂiflhmlﬂg? Inc.

That's exactly the kind of forward-looking approach thar has b41322-4220 04/249-1010

S | . WA birown beancorp.com wiww hubar-technology.com

assured the high standard of treatment at Southern Ure, and has
produced awards — not just from the EPA, bue also from the BRocky Cummins Power Generation Kepware Technologies Inc.
Mountain Water Environment Association in 2003, 20064 and 2005, 800/888-6626 B8E/537-9273

Robwns says, “The Tribe is committed o protecting the healch VWAWWLCL MIMIINS POWBT.Coim Wi ke pwara.com
of the peaple and the envircmment on the reservation, The quality Eimco Water Technologies Trojan Technologies, Inc.
of its water and wastewater treatment is a direct reflection of that 801/331-3000 519/457-3400

commitment.” Gpa www.glv.com WWW. o januv.com



IN MY WORDS

Building for the Future

DISTRICTS IN CALIFORNIA JOIN FORCES TO TAKE ON THE CRITICAL CHALLENGE
OF TRAINING AND DEVELOPING A NEW GENERATION OF OPERATORS

By Ted J. Bulseh

astewater aperators were hired by the thousands in the

carly 19708 after passage of the Clean Water Act, Now,

many Oof those operators are nearing retirement, and
that’s a big challenge for the wastewater treatment industry.

Almaost as serlous as the loss of peaple power is the loss of insti-
tutional memaory — of operators who know their plams intimately
and understand the moods, guirks and intricacies of the treatment
processes and equipment.

The Water Environment Federation and state and regional asso-
ciations are addressing the staffing crisis (and it is a crisis) in various
ways. Meanwhile, in California, a group of 14 clean water agencies in
the San Francisco Bay area has tackled the Issue head-on, working
with a community college to create an education program o prepare
voung people for wastewater careers,

Thus far, it has been s0 successful that the courses are routinely
full, even without any advertising, As a result, the districts are starting

"Historically, we would all go out and advertise for the
positions. It was a money game, where we would
steal people from each other. As a group of agencies
here in the Bay area, we decided that wasn't going to
Increase the pool of operators available.”

DOUG CRAIG

(o build a pipeline of new talent, not only for themselves burt for any
treatment agency where the students might decide o apply what
they learn.

One agency deeply involved in the program is the Central Contra
Costa Sanitary District, headquanered in Martinez. The district also